
New Jersey Institute of Technology New Jersey Institute of Technology 

Digital Commons @ NJIT Digital Commons @ NJIT 

Dissertations Electronic Theses and Dissertations 

1-1-2017 

Biologically active filters: An advanced treatment process for Biologically active filters: An advanced treatment process for 

pharmaceuticals and personal care products pharmaceuticals and personal care products 

Shuangyi Zhang 
New Jersey Institute of Technology 

Follow this and additional works at: https://digitalcommons.njit.edu/dissertations 

 Part of the Environmental Engineering Commons 

Recommended Citation Recommended Citation 
Zhang, Shuangyi, "Biologically active filters: An advanced treatment process for pharmaceuticals and 
[...]
Pilot[1] Untreated surface water GAC and Filtralite DOC: 4.29±0.32 mg/L 

pH: 6.9-7. 3 

Turbidity: 0.6-1.2 NTU 

175 nmol PO4/cm3 GAC 

125 nmol PO4/cm3 filtralite 

Pilot[2] Ozonated raw water 
treated by coagulation, 
flocculation and 
settlement 

GAC, sand, and 
anthracite/sand 

TOC: 1.1-2.2 mg/L 

pH: 6.9-7.7 

Turbidity: 1-3 NTU 

384 nmol PO4/g GAC 

55 nmol PO4/g dual media 

99 nmolPO4/g sand 

Bench[3] Dechlorinated tap water GAC/sand and 
Anthracite/sand 

C:N:P (w/w/w) =15:5:1 

Kaolinite: 1.5 mg/L 

Al2(SO4)218H2O: 3 mg/L 

BOM Solution 

Particle Conc.: 1-4 mg/L 

6×104-7×104 nmol PO4/GAC filter 

1×104-4×104 nmol PO4/anthracite 
filter 

Source: [1] Persson et al., 2006; [2] Wang et al., 1995; [3] Liu et al., 2001. 

 



 

70 
 

aerobic BAFs into anaerobic ones. Therefore, an appropriate backwashing strategy is 

necessary for long-term performance of BAFs. Miltner et al. (1995) examined the impact 

of chlorinated versus non-chlorinated backwashing on biomass concentration with 

anthracite-sand dual media in the same pilot plant study conducted by Wang et al. (1995). 

The ozonated water with TOC ranging from 1.1 to 2.2 mg/L and turbidity from 1 to 3 

NTU was used as the source water. Filters were backwashed for 10 min with 50 percent 

bed expansion when the head loss exceeded 60 in. The free chlorine residual in the 

backwash water was approximately 1.0 mg/L. Chlorinated backwash resulted in an 

average loss of 22% by weight of biomass. This change in biomass concentration was 

immediate and required another 40 hours of operation to recover to the pre-backwash 

concentrations. Concurrent with the biomass loss, the removal of TOC and disinfection 

by-product (DBP) precursors dropped as well from 15%-30% to no observed removal. 

Removal efficiencies returned to pre-backwashing conditions after the biomass was 

recovered. On the other hand, no apparent loss of biomass was observed during non-

chlorinated backwashing. The TOC and DBP precursor removals were also not affected. 

Therefore, backwashing with non-chlorinated water was conducted in the bench-scale 

study. The dissolved oxygen in BAF effluents was monitored to ensure aerobic 

conditions in the filters and backwashing was routinely conducted as well. 

 

3.2.4 EBCT 

EBCT is another impact factor on biomass formation (Table 3.6). Carlson and Amy 

(1998) investigated biomass concentration in anthracite filters with EBCT of 10.8 min 

and 24.8 min. Ozonated raw water with a DOC of 3.51±0.26 mg/L served as the source 



 

71 
 

Table 3.6  Impact of EBCT on Biomass Formation 

Study 
Scale 

Source Water Media 
Water Quality and 
Nutrient Amendment 

EBCT 

(min) 

Biomass Conc. in Upper 
portion 

Pilot[1] Ozonated raw water Anthracite DOC: 3.51±0.26 mg/L 

pH: 7.3±0.2 

Turbidity: 2.6±0.4 NTU 

10.8 55 nmol PO4/g anthracite 

24.8 120 nmol PO4/g anthracite 

Pilot[2] Settled raw water GAC/Sand DOC: 1.28-4.11 mg/L 

pH: 6.62-7.67 

Turbidity: 0.22-3.28 
NTU 

5 95 nmol PO4/g GAC 

10 120 nmol PO4/g GAC 

20 135 nmol PO4/g GAC 

Source: [1] Carlson and Amy, 1998; [2] Ko 2007. 



 

72 
 

water. With an EBCT of 24.8 min, a biomass concentration of 120 nmol PO4/g anthracite 

was observed in the upper portion of the anthracite filter, while less biomass 

concentration (55 nmol PO4/g anthracite) in the filter was found with a shorter EBCT 

(10.8 min). Biomass concentration in GAC filters with various EBCTs (5, 10, and 20 min) 

was studied as well (Ko et al., 2007). Similar trends were observed where biomass 

concentration increased from 95 nmol PO4/g GAC to 135 nmol PO4/g GAC with EBCTs 

ranging from 5 to 20 min. 

 

3.2.5 Temperature 

Seasonal variability in source water temperature may impact biomass formation and 

performance of BAFs (Emelko et al., 2006; Moll et al., 1999; Urfer et al., 1997) (Table 

3.7). Moll et al. (1999) studied the impact of temperature on sand BAFs. Bench-scale 

sand BAFs were operated in parallel at 5, 20, and 35 °C. Biomass was quantified based 

on phospholipid analysis. The virgin sand medium was seeded by soaking in settled river 

water for one month prior to packing the media into the filter column. After the BAFs 

reached steady state, average biomass concentrations in the upper portion of the column 

were analyzed. At both 5 and 35 °C, lower biomass concentrations (150 to 175 nmol 

PO4/g sand) were observed as compared to 20 °C (225 nmol PO4/g sand). The lower 

biomass concentration observed at 5 °C may result from slower metabolism at low 

temperatures which could decrease the utilization of nutrients and stress the microbial 

growth. While reduced growth at 35 °C may be due to the inability of the microbial 

community to function at this higher temperature (Moll et al., 1999). Low and high 

temperature extremes have been observed to inhibit the biomass growth in other studies  



 

73 
 

Table 3.7  Impact of Temperature on Biomass Formation 

Study 
Scale 

Source Water 
Media with 
Seeding or Existing 
Biomass 

Water Quality and 
Nutrient Amendment 

T (°C) 
Biomass Conc. in Upper 
portion 

Bench[1] NOM solution Sand seeded by 
soaking in settled 
raw water 

DOC: 4.0±0.3 mg/L 

BDOC: 1.6±0.2 mg/L 

AOC: 1,400±180 μg/L 

5 150 nmol PO4/g sand 

20 225 nmol PO4/g sand 

35 175 nmol PO4/g sand 

Bench[2] Dechlorinated tap 
water 

GAC/sand and 
Anthracite/sand 

C:N:P (w/w/w) =15:5:1 

Kaolinite: 1.5 mg/L 

Al2(SO4)218H2O: 3 
mg/L 

BOM Solution 

Particle Conc.: 1-4 
mg/L 

5 6×104 nmol PO4/GAC filter 

1×104 nmol PO4/anthracite 
filter 

20 7×104 nmol PO4/GAC filter 

4×104 nmolPO4/anthracite 
filter 

Full[3] Ozonated raw water GAC DOC: 5-7 mg/L 

pH: 7.9-8.4 

Turbidity: 0.9-13.7 
NTU 

1-3 5 nmol PO4/g GAC 

21-25 15-20 nmol PO4/g GAC 

Source: [1] Moll et al., 1999; [2] Liu et al., 2001; [3] Emelko et al., 2006. 

 



 

74 
 

as well. Emelko et al. (2006) investigated the effect of water temperature on the biomass 

concentrations in full-scale biological filters. Four parallel filters, two GAC and two 

anthracite-sand dual media based substrates, were fed ozonated water. Biomass was 

determined using the phospholipid method. Compared to higher temperatures (21 to 

25 °C), filters formed significantly less biomass in the upper portion of the column as 

compared to lower temperature conditions (1 to 3 °C), where biomass decreased from 15-

20 nmol P/cm3 media at 25 °C to 5 nmol P/cm3 media at 3 °C. Temperature is important 

and can significantly affect the biomass concentration in BAFs. Carboxylic acid oxalate 

was used to assess biodegradable organic matter (BOM) removal during cold and warm 

seasons. Water temperature significantly affected oxalate removal, which decreased from 

90% to 60% as temperature decreased (from 21-25 to 1-3 °C) in the GAC filters to no 

observed removal in the anthracite-sand dual media filters. Although seasonal affects will 

need to be accounted for, moderate temperatures are preferable for biomass formation as 

well as the BAF performance (Table 3.7). 

 

3.2.6 Pre-Ozonation 

In a pilot plant study, the impact of pre-ozonation on biomass formation in sand filters 

was investigated (Fonseca et al., 2001) (Table 3.8). Sand filters were fed with ozonated 

and non-ozonated raw water that had a DOC of 3.4±1.7 mg/L. A pre-ozone dosage of 1.3 

mg O3/mg DOC was applied. Sand filters with ozonated source water held approximately 

two times more biomass (20-120 nmol PO4/g sand) than filters fed with non-ozonated 

influent (18-70 nmol PO4/g sand). Pre-ozonation breaks down organic carbon to more 

biodegradable forms that can enhance biomass formation. 



 

75 
 

Table 3.8. Impact of Pre-ozonation on Biomass Formation 

Study 
Scale 

Source Water Media 
Water Quality 
and Nutrient 
Amendment 

Pre-O3 Dosage 
Biomass Conc. in Upper 
portion 

Bench[1] Dechlorinated tap 
water 

Anthracite/sand C:N:P (w/w/w) 
=15:5:1 

BOM solution 

BDOC: 0.28 mg/L 

0.15 mg O3/L 
with and without 
H2O2 

H2O2 dosage NS 

BRP: (mg O2/L per cm3 of 
media) 

0.15-0.23 (no O3;no H2O2) 

0.18-0.23 (O3 alone) 

0.22-0.43 (O3+H2O2) 

Pilot[2] Untreated raw water sand DOC: 1.7-5.1 
mg/L 

pH: 7±0.3 

Turbidity: 0.6-4 
NTU 

1.3 mg O3/mg 
DOC 

Phospholipids: 

18-70 nmol PO4/g sand (no O3) 

20-120 nmol PO4/g sand (with 
O3) 

INT reduction: 

0.2-0.8 Abs 490 nm/g sand (no 
O3) 

0.2-1.6 Abs 490 nm/g sand 
(with O3) 

BRP – Biomass Respiration Potential; NS – Not Specified.  
Source: [1] Urfer et al., 2001; [2] Fonseca et al., 2001. 



 

76 
 

3.2.7 Summary 

Several factors including source water (Table 3.4), support media (Table 3.5), 

backwashing (Table 3.4), EBCT (Table 3.6), temperature (Table 3.7), and pre-ozonation 

(Table 3.8) affect the biomass concentration developed on BAF substrates. Therefore, in 

studies with a sufficient acclimation (2 to 4 weeks when seeded and 3 to 8 months with 

settled or treated raw water), optimal support media, backwashing, EBCT, temperature, 

and pre-ozone dosage were investigated over relevant ranges (Tables 3.4 to 3.8). 

Specifically, bench-scale studies involved support media of GAC and anthracite/sand 

dual media, 10 and 18 min of EBCT, temperature of 23±2 °C, an ozone dosage between 2 

mg/L and 6 mg/L, and non-chlorinated backwashing. Source water was collected from 

the existing water treatment plant. With the operational conditions determined in this 

section, the next section provides a literature review on the studies on PPCP removal in 

BAFs. 

 

3.3 Studies on PPCP Removal in BAFs 

A number of studies have been conducted using BAFs to remove BOM, TOC and DOC, 

and AOC (Boon et al., 2011; Carlson and Amy, 1998; Chien et al., 2008; Moll et al., 

1999; Reungoat et al., 2012; Velten et al., 2011; Yang et al., 2011; Yapsakli et al., 2010). 

However, limited studies have focused on assessing PPCP removal through BAFs. In this 

section, studies on PPCP removal in BAFs are reviewed. 

Zearley and Summers (2012) studied the removal of 34 PPCPs using BAFs in 

bench-scale experiments with a sand substrate. The BAFs were from a system that had 

been in operation for over 7 years at a water treatment plant with a viable biomass 



 

77 
 

concentration of 51±4 nmol PO4/gram of sand. River water served as the source water for 

the BAF. The study was conducted with a hydraulic loading rate of 2.4 m/h (1 gpm/sf) 

and an EBCT of 7.9 min to 15.8 min. Over the course of the 1 year study and without 

pretreatment (an EBCT of 7.9 min and influent PPCP concentration from 4 to 556 ng/L), 

removals were less than 15% for 13 compounds including atrazine, carbamazepine, 

iopromide, and sulfamethoxazole. Increased removals between 15 and 50% were 

observed for seven compounds including cotinine and ethinyl estradiol. Fifty to 80% 

removal was found for eight compounds that included acetaminophen and caffeine while 

greater than 85% removal was reported for gemfibrozil and trimethoprim. Removal 

efficiencies increased by as much as 25 times at a 15.8 min EBCT with the exception of 

iopromide, methomyl, and prometon. 

In addition to bench-scale studies, several pilot-scale efforts have been conducted 

to evaluate biofiltration with varying source water, support media, and pre-ozonation 

(Hofmann et al., 2010; Lee et al., 2012b; Reungoat et al., 2011). Hofmann et al. (2011) 

conducted a pilot-scale study at Bollman Water Treatment Plant in California to explore 

methods to enhance removal of PPCPs in the source water. Eleven compounds including 

atenolol, caffeine, carbamazepine, ibuprofen, gemfibrozil, iopromide, sulfamethoxazole, 

and atrazine were spiked at 500 to 1,000 ng/L. Processes in the plant included pre-

chlorination, pH adjustment, alum coagulation and flocculation, conventional 

sedimentation, ozonation, GAC biofiltration, and chloramination. The effluent from 

conventional sedimentation was directed to the pilot system, which involved pre-ozone 

and GAC biofiltration processes. Ozone dosages of 0.5 mg/L and 1.0 mg/L were applied 

to evaluate the effect of ozone concentration. The GAC used in the pilot study was 



 

78 
 

obtained from the full-scale GAC BAFs that had more than 6 years of service. Five of the 

spiked compounds including 4-nonylphenol, triclosan, carbamazepine, gemfibrozil, and 

sulfamethoxazole were efficiently removed at greater than 90% for both ozone dosages. 

However, compared to 1 mg/L ozone dosage where 90% removal was achieved for 

atenolol, caffeine, and bisphenol A, removals of 20% to 50% were observed at the lower 

0.5 mg/L dosage for atenolol, caffeine, bisphenol A, iopromide, ibupforen, and atrazine. 

Although removals for atenolol, caffeine, and bisphenol A were low at the lower dosage 

of ozone, additional removal (20 to 40%) was significant through the following GAC 

BAFs. Therefore, pre-ozonation followed by biofiltration is a combination of processes 

that have potential for achieving desirable removals for PPCPs. 

In a pilot-scale study at a wastewater treatment facility, Lee et al. (2012b) 

compared the removal of PPCPs by ozone followed by biofiltration using anthracite 

media versus reverse osmosis. The 83 PPCPs in the wastewater ranged between 5.5 ng/L 

to 43,000 ng/L. Three ozone dosages, 2 mg/L, 4 mg/L, and 8 mg/L were studied. At 2 

mg/L, while amoxicillin and carbamazepine with influent concentrations from 17 to 34 

ng/L were removed at approximately 95%, over half the compounds were reduced less 

than 50%. PPCP removal increased with increasing ozone dosages, with 27 compounds 

(66%) being removed to below detectable limits. However, even at an ozone dose of 8 

mg/L, compounds such as iopromide and TCEP with influent concentrations from 94 to 

2,500 ng/L were found to be relatively resistant to ozonation. The BAF substrate 

anthracite was seeded with mixed liquor from a membrane bioreactor (MBR). Over the 

course of 1 week, filter ripening was promoted with this MBR effluent. Biomass 

concentration and efficiency were not evaluated. Removals were reported as insignificant 



 

79 
 

through the BAF. One possible reason may be due to insufficient development of 

biomass using an anthracite substrate. 

Pilot plant studies were also conducted evaluating PPCP removal through 

biofiltration at the South Caboolture Water Reclamation Plant (Reungoat et al., 2011). 

Subsequent to denitrification, pre-ozonation, dissolved air flotation, and filtration in the 

reclamation plant, the effluent was directed into non-ozonated GAC BAFs where PPCP 

removal was evaluated. The biomass concentration was not studied and only compounds 

with a median concentration of at least 10 times the limit of quantification were evaluated. 

Through this BAF, caffeine, carbamazepine, diclofenac, erythromycin, metoprolol, 

roxithromycin, sulfamethoxazole, and trimethoprim were removed by more than 90% 

based on the influent to the filter. On the other hand, the biological sand filter showed 

limited removals. Only paracetamol was removed to a significant level (85%). Other 

compounds including atenolol, caffeine, carbamazepine, erythromycin, gemfibrozil, 

sulfamethoxazole, and trimethoprim were removed at less than 55%. In this work, 

Reungoat et al. demonstrate the importance of the GAC BAF over the sand-based 

substrate. 

Reungoat et al. (2012) investigated the fate of PPCPs in three full-scale 

reclamation plants using ozonation followed by biological activated carbon filtration to 

treat wastewater treatment plant effluents. Ozone dosages of 1.5, 2.2, and 5 mg O3/L 

were applied at the three plants. The combination of ozonation followed by a GAC-BAF 

resulted in removals of 80% to greater than 90% independent of the ozone dose for 

diclofenac, sulfamethoxazole, trimethoprim, propranolol, naproxen, carbamazepine, 

roxithromycin, and erythromycin. Because of their electron rich functional groups as well 



 

80 
 

as the ozone rate constant (>104 M-1s-1), the removals observed are expected. On the other 

hand, atenolol, hydrochlorothiazide, diuron, metroprolol, 2,4-D, and caffeine with rate 

constants less than 102 M-1s-1 were observed to result in lower removals from 20% to 

40% with ozone dosages of 1.5 mg O3/L. In our earlier work (Zhang et al., 2016b), we 

found similar results where compounds with a kO3 greater than 105 M-1s-1 were observed 

to achieve removals greater than 90% through ozonation, while most compounds with 

kO3 less than 2×103 M-1 s-1 resulted in removals less than 75%. The impact of pre-

ozonation dosage on PPCP removal through BAFs was summarized in Table 3.9. 

Reungoat et al. (2012) also studied EBCTs of 9, 18, and 45 where PPCP removal 

increased from 9 to 18 minutes of contact time, although there was no significant 

difference between 18 and 45 minutes. Therefore, continuously increasing the EBCT 

does not necessarily improve PPCP removals. 

Hallé et al. (2015) evaluated the influence of temperature (0-10 ºC and 1-20 ºC), 

influent PPCP concentration (500 ng/L and 5,000 ng/L), and EBCT (5 min and 14 min) 

on PPCP removal in pilot-scale anthracite/sand dual media BAFs. Removals were not 

observed for carbamazepine and atrazine. For DEET, naproxen, and ibuprofen, removals 

decreased as the temperature was lowered and increased with increasing EBCTs; reduced 

removals were observed at greater influent concentrations. DOC removal was 

continuously analyzed and a 4-month acclimation period was required. 

In an effort to improve removal, McKie et al. (2016) studied the effectiveness of 

pre-treating with coagulation in pilot-scale anthracite/sand BAFs with an alum coagulant 

and GAC/sand BAFs with polyaluminum hydroxychloride (PACl). Although alum 

addition showed no significant improvement in anthracite/sand BAFs, PACl addition at  



 

81 
 

Table 3.9  Compounds Removed through BAFs with Pre-ozonation 

Study 
Scale 

Media 
Influent Conc. 

(ng/L) 

Pre-O3 

(mg/L) 

Recalcitrant 

(Removal < 50%) 

Moderately 
Biodegradable 

(Removal: 50-75%) 

Readily 
Biodegradable 

(Removal > 75%) 

Pilot[1] GAC 10-695 0.5 Atrazine 
Ibuprofen 
Iopromide 
SMX 

- 4-NP 
Atenolol 
BPA 
Caffeine 
CBZ 
Gemfibrozil 
Triclosan 

1.0 BPA 
Gemfibrozil 
Iopromide 

Atrazine 
Caffeine 
Ibuprofen 

4-NP 
Atenolol 
Triclosan 
CBZ 
SMX 

Pilot[2] Anthracite 5.5-43,000 2 Atenolol 
Caffeine 
DEET 
Dilantin 
Iopromide 
Meprobamate 
Primidone 
TCEP 

Butalbital 
SMX 

Amoxicillin 
CBZ 
Naproxen 

4 Iopromide 
Sucralose 
TCEP 

Dilantin 
Iohexal 
Primidone 

Amoxicillin 
Atenolol 
Butalbital 
Caffeine 
CBZ 
DEET 
Meprobamate 
Naproxen 
SMX 

8 Iohexal Sucralose Amoxicillin 
Atenolol 
Butalbital 
Caffeine 
CBZ 
DEET 
Dilantin 
Iopromide 
Meprobamate 
Naproxen 
Primidone 
SMX 

4-NP – 4-Nonylphenol; BPA – Bisphenol A; CBZ – Carbamazepine; SMX – Sulfamethoxazole. 
Source: [1] Hofmann et al., 2011; [2] Lee et al., 2012b. 



 

82 
 

0.8 mg/L, resulted in average removals of nine PPCPs increasing from 39% to 70% in 

GAC/sand BAFs. DOC removals ranging from 6.5% to 18% were observed. Greater 

media ATP concentrations (1,080 to 1,800 ng/g media) were found in filters receiving 

influent with higher nutrient and organic carbon concentrations. 

In summary, studies have considered the impact of pre-ozonation (Table 3.9), 

EBCT (Table 3.10), filter media (sand, anthracite, and GAC) (Table 3.11), and source 

water (tap water, WWTP effluent, and treated river water) (Table 3.11) on the 

effectiveness of biofiltration. GAC based BAFs were observed to be the most effective 

substrate for removing PPCPs. The studies have shown that GAC exhibited superior 

substrate performance with approximately 1.5 to 3 times more PPCP removals (Table 

3.11) (Hofmann et al., 2011; Reungoat et al., 2011). Moreover, more than 60% of the 

PPCPs have been removed at greater than 75% in GAC BAFs with pre-ozonation 